AD-A137 475 INSTALLATION RESTORATION PROGRAM PHASE [ RECDRDS LORING
AFB MAINE{U) CH2M HILL INC GAINESVILLE FL JAN 84
ros8637-80-G-0010

UNCLASSIFIFD F/G 13/2




]
(8
N
|3
N
n

2

Il
=}

28 s e

=
m.w
N

EEE
i~
i

rrrr

r
te

MICROCOPY RESQOLUTION TtST CHARY
NATIONEL RUREAG o S TANCAKRDS Toee &




o o e ad . . ...*...—L Lt wagT. wm L mem——
[}

Unclag

SECURITY CLASSIFICATION OF THIS PAGE (When Data Fntered) / / : l
44( ),//V READ INSTRUCTIONS

REPORT DOCUMENTATION PAGE BEFORE, COMPLETING F ORM

1. REPORY NUMBER 2. GOVY ACCESSION ] 3 RECIPIENT'S CATALOG NUMBER

5. TYPE OF REPORT & PERIOD COVERED

4. TITLE (and Subtitle) F A
inal Report

Installation Restorati
s on Program
Final Report o
i Phase I - Records  PERTORMING 03¢, RERORT nomeeR
[...]
Bangor, Maine. Locations of these facilities, except for
the Dow Pines Recreation Area, are shown in Figure 3,
Section II.

B. OFF-BASE FACILITIES

1. Housing Areas

The Caribou Housing facility is located on Route 89
just east of the town of Caribou. This facility built in
1958 consists of 16 family housing units.

The Caswell Housing facility is located near the
northeast corner of the Loring AFB boundary in the town of
Caswell. This facility, built in 1958, consists of 16 family
housing units.

The Connor Housing facility is located west of the
base in the town of Connor. Like the Caribou and Caswell !
facilities, the Connor Housing Facility was also built in
1958 and consists of 16 family housing units.

The Limestone Housing facility is located southeast
of the base in the town of Limestone. Like the other three
facilities, Limestone Housing was built in 1958 and consists
of 16 family housing units.




P——-—-—-——-——————

The Presque Isle Housing facility is located at
the site of the former Presque Isle Air Force Base near the
town of Presque Isle. This facility, built in 1957,
consists of 82 duplex and 27 single units.

The Caribou, Caswell, Connor, and Limestone facili-
ties were originally U.S. Army housing complexes. Loring
AFB accepted jurisdiction for each facility in 1966 and they
were permanently assigned to the Air Force in 1976,

The Caribou, Limestone, and Presque Isle facilities
are each served by local water and sewage utilities. House-
hold refuse is collected by a local contractor and disposed
of in local municipal landfills.

The Caswell and Connor facilities each have their
own potable water well supply and wastewater treatment system
with leach field discharge. Household refuse is collected
by a contractor and disposed of in the Loring AFB landfill
(Site No. 3).

Numerous underground tanks (550-gallon capacity)
store heating fuel at each of the housing facilities. Most
of these tanks were installed about 1958. Due to the age of
these tanks, there is concern for the potential ot
ground-water contamination from leaking tanks. An
inspection/maintenance program should be developed for these
tanks. 1In addition, periodic sampling and analysis of the

water supply wells at the Caswell and Conner Housing
Facilities should be made. Analyses should include oil and
grease and a volatile organic carbon (VOC) scan to detect
the presence of fuel components.

VII - 2




No industrial operations or generation of hazardous
wastes are known to exist at any of the 5 housing facilities.

2. Blotner Radar Site

The Blotner Radar Site is located about one mile
north of the town of Connor. This is a radar installation
covering approximately 25-30 acres. Main facilities consist
of the radar installation and an administration building.

Water is supplied by a potable water well and
wastewater treatment is provided by a septic tank system.
Refuse collecticn is by contract with disposal at the Loring
AFB landfill (Site Noc. 3).

No industrial operations or generation of hazardous
wastes are known to exist at this facility.

3. Ashland RBS Site

The Ashland RBS Site is a radar bomb scoring (RBS)
range located north of the town of Ashland. The facility,
built in 1980, covers approximately 6 to 7 acres.

Practice bombing is accomplished electronically.
Neither real nor practice bombs are dropped at this site

during practice exercises.

No industrial operations or generation of hazardous
wastes are known to exist at this site.

4. Caribou Scope Control Site

The Caribou Scope Control Site is a radio receiving
facility located north of Route 89, southwest of Loring AFB

VII - 3




and northeast of Caribou. The facility, built in 1957, covers

approximately 71 acres (30 acres owned by Air Force; 41 acres
of easement).

Water is supplied by a potable water well and waste-
water treatment is by septic tank. Refuse collection is by
contractor with disposal at the Loring AFB landfill (Site
No. 3).

No industrial operation or generation of hazardous
wastes are known to exist at the site.

5. Madawaska Dam and Water Treatment Plant

This facility is a dam and water treatment facility
located on the Little Madawaska River. Both were constructed
in 1960 to provide a source of potable water for Loring AFB.
Additional discussion of this facility is presented in
Section IV.A.8, Available Water Quality Data.

The facility provides its own water supply. Waste-
water treatment is by septic tank. Refuse collection is by
contractor with disposal at the Loring AFB landfill (Site
No. 3).

6. Dow Pines Recreation Area

The Dow Pines Recreation Area is located approxi-
mately 150 miles south of Loring AFB and about 30 miles east
of Bangor, Maine. Locally, the recreation site is located
on Great Pond, a lake 8 to 10 miles north of the Township of
Aurora, Maine. The facility is strictly a campsite, con-
sisting of year-round camping on Great Pond.

VII - 4




Water is supplied by a potable well and wastewater
treatment is by septic tank. Collection of refuse is handled
locally with disposal at the Township of Aurora's Landfill.

cC. CONCLUSIONS/RECOMMENDATIONS ;

The records search did not identify any past disposal
or spill sites at any of the off-base facilities. Therefore,
Phase II monitoring is not recommended for any of the
off-base facilities.

An inspection/maintenance program should be developed
for the underground fuel oil tanks located at the five housing
facilities. 1In addition, the potable water wells located at
the Caswell and Conner Housing facilities should be period-
ically sampled and analyzed. Analyses should include o0il
and grease and volatile organic carbon (VOC) scans to detect
the presence of fuel components in the ground water.




e bo—— Y

L]
=l APPENDIX CONTENTS

APPENDIX
APPENDIX
APPENDIX
APPENDIX
APPENDIX
APPENDIX
APPENDIX
APPENDIX
APPENDIX

APPENDIX

APPENDIX

m O O w >

3

n Q

RESUMES OF TEAM MEMBERS

OUTSIDE AGENCY CONTACT LIST

LORING AFB RECORDS SEARCH INTERVIEW LIST
INSTALLATION HISTORY

MASTER LIST OF INDUSTRIAL OPERATIONS
INVENTORY OF EXISTING, POL STORAGE TANKS
HAZARDOUS ASSESSMENT RATING METHODOLOGY
SITE RATING FORMS

GLOSSARY OF TERMS

LIST OF ACRONYMS, ABBREVIATIONS, AND SYMBOLS
USED IN THE TEXT

REFERENCES




Appendix A
RESUMES OF TEAM MEMBERS




[ [ ] DAVID M. MOCCIA
N Industrial Reclamation
Department Manager

Education

B.S., Chemical Engineering, University of Florida

Experience

Since joining CH2M HILL, Mr. Moccia has developed expertise
in water and wastewater treatment and hazardous waste
management. Projects for municipal clients include the
design of a reverse osmosis water treatment plant and
several preliminary designs for activated sludge wastewater
treatment facilities. He has also completed wastewater
investigations, pilot studies, and engineering designs for
clients in the food, chemicals, and metal treating indus-
tries. In hazardous waste projects, Mr. Moccia has been in-
volved with the identification of possible hazardous waste
contaminated sites, assessments of potential for contaminant
migration, and the preparation of master plans for the
management of uncontrolled hazardous waste sites.

In his present position as Manager of the Industrial Reclam-
ation Department, Mr. Moccia is responsible for project
execution, fiscal management, business development, and
staffing for the department.

In the area of water treatment, Mr. Moccia completed the
prcoccess design and managed the engineering design cf a
3.0-mgd reverse osmosis water treatment plant for the
Englewood Water District in south Florida. The facility was
designed to provide potable water from brackish well water
having a total dissolved solids concentration of 4,700 ppm.
The design included chemical addition to prevent precipita-
tion of minerals, micron filtration to remove fine particles
in the raw water, spiral-wound membranes to reduce the total
dissolved solids concentration, degassification to remove
hydrogen sulfide and carbon dioxide, chemical addition to
adjust pH, chlorination to provide disinfection, and potable
water storage. Prior to distribution, the treated water is
combined with treated water from three lime softening water
treatment plants.

Mr. Moccia participated in the design of a 9.5-mgd waste-
water treatment plant for Alexander City, Alabama. He was
responsible for the process design of an activated sludge
process, including sludge thickening and dewatering. Com-
ponents of the system included aeration basins, clarifiers,
chlorination facilities, a dissolved air flotation system
for thickening sludge, a thickened sludge holding basin, and

- ——— e~ P —— - .- - e - e et e e e oo




-

DAVID M. MOCCIA

belt filter presses for sludge dewatering prior to off-site
disposal. Although the plant was a municipal facility, the
raw wastewater was comprised largely of wastewaters from a
large textile plant in Alexander City.

Mr. Moccia's experience in industrial wastewater treatment
includes a study and process design completed for a south
Gecrglia organic chemicals plant. He was responsikle for the
wastewater characterization, pretreatment, laboratory and
pilot plant studies, and process design of a facility to
treat up to 39,000 pounds per day of BODg. Studies showed
that the wastewater was very amenable to biological treat-
ment but was nutrient-deficient and would require addition
of nitrogen and phosphorus. The wastewater temperature was
found to be excessively high, requiring cooling prior to
biological treatment. Various toxic shock loading tests
determined the potential impact of uncontrolled spills. The
prccess design included modification to existing pretreat-
ment equipment, in-line equalization basins, a pH neutra-
lization basin, aeration basins, clarifiers, belt filter
press sludge dewatering facilities and chemical addition
facilities for nutrient addition and pH adjustment.

In the food processing industry, Mr. Moccia has been
involved in various wastewater studies and designs for
Perdue, Inc., a poultry processor. Projects were completed
for plants located in North Carolina, Virginia, Maryland,
and Delaware. Poultry processing wastewater is generally
high in o0il and grease, solids, BODs and blood and
requires pretreatment prior toe effective biological treat-
ment. At the Virginia location wastewater characterization
and pretreatment studies were completed followed by process
and engineering designs for a 2.0 mgd activated sludge
treatment system. Due to water quality limitations on the
receiving creek, Mr. Moccia was involved in various stages
of negotiations with the regulatory agencies concerning
discharge criteria and discharge permit requirements.
Similar services provided to the other plants included an
effluent spray irrigation feasibility study, design of a
complete pretreatment system utilizing a dissolved air
flotation tank, and evaluation and recommendations for
improvements to two activated sludge treatment systems.

Examples of Mr. Moccia's involvement in hazardous waste
projects include several studies completed for the U.S. Air
Force in accordance with the Department of Defense's (DoD)
Installation Restoration Program (IRP). The IRP represents
DoD's policy to identify and fully evaluate suspected pro-
blems associated with past hazardous materials disposal




DAVID M. MOCCIA

sites on DcD facilities (e.g., Air Force bases), to control
the migration of hazardous contamination, and to control
hazards to health and welfare that may have resulted from
these past operations. Phase I of this program, the Records
Search, included a search and review of installation records
to identify possible hazardous waste-contaminated sites and
to assess the potential for contaminant migration from the
installation. Mr. Moccia participated in and managed Phase
I Reccrds Searches at MacDill AFB, Florida; Dobbins AFB,
Georgia; Richards-Gebaur AFB, Missouri; Bergstrom AFB,
Texas; and Cannon AFB, New Mexico.

Mr. Moccia has directed the preparation of Remedial Action
Master Plans (RAMP) for several uncontrolled hazardous waste
sites including a landfill and refinery/petrochemical waste
dispcsal sites. The documents served to identify the scope
and sequence of remedial investigations, feasibility
studies, and other onsite or offsite remedial actions
applicable to the uncontrolled site. The plans included
work statement and order-of-magnitude cost estimates for
recommended remedial projects, preliminary health and safety
requirements, and community relations strategies.

Professional Registration

Professional Engineer, Florida, Georgia, North Carolina

Membership in Professional Organizations

Florida Engineering Society

Florida Pollution Control Association
National Society of Professional Engineers
Water Pollution Control Federation

Tau Beta Pi

GNRE2




== GARY E. EICHLER
Hydrogeologist

Education

M.S., Geology with Minor in Civil Engineering, University of
Florida

B.S., Cum Laude, Construction and Geology, Utica College of
Syracuse University

Experience

Mr. Eichler has been responsible for groundwater projects
for both water supply and effluent disposal. Studies have
included site selection, well design, construction services,
monitoring and testing programs, determination of aquifer
characteristics, and well field design. In addition, he has
conducted numerous studies to determine pollution potential
of toxic and hazardous wastes. Prior to joining CH2M HILL,
Mr. Eichler was an engineering geologist with an
environmental consulting firm. His responsibilities
included project management, soils investigations, siting
studies, groundwater and surface-water reports, and federal
and state environmental impact studies.

Mr. Eichler has been responsible for exploration drilling,
testing and design of well fields having a ccmbined total
installed capacity of over 75 mgd. Many of these well
fields for potable water supply are located in the coastal
aquifer in close proximity to saltwater.

His experience includes respcnsibility for the design and
installation of shallow aquifer well fields in
unconsolidated formations. Mr. Eichler has designed and
installed screened wells, both natural and gravel packed, as
well as open hole wells using both cable tool and rotary
drilling methods.

Project respcnsibilities have included management and team
participation on more than 20 hazardous waste disposal
projects. The studies included initial site investigations,
determination of pollutant travel time and direction, and
evaluation of the potential for contaminant migration.

Mr. Eichler has been involved in geophysical logging and
performance testing of deep disposal wells for both
municipal effluent and hazardous waste.

He has conducted projects to determine saltwater intrusion
potential and has been responsible for the design of
monitoring programs to warn against intrusion.

P S N




GARY E. EICHLER

Mr. Eichler has conducted hydrogeological projects using
aquifer computer modeling techniques to predict the effects
of future large scale groundwater withdrawals.

Professional Registration

Certified Professional Geologist, Certificate No. 4544

Membership in Professional Organizations

American Institute of Professional Geologists
American Water Resources Association
Association of Engineering Geologists
Geological Society of America

Southeastern Geological Society

National Water Well Association

Florida Well Drillers Association

Publications

With U. P, Singh, C. R. Sproul, and J. I. Garcia-Bengochea.
"Aquifer Testing of the Boulder Zone of South Florida."
ASCE Publication Preprint 82-030. 1982.

Engineering Properties and Lime Stabilization of Tropically

Weathered Soils. Master's Thesis. Department of Geology,
University of Florida. Augqust 1974.

GNRE3




== ROBERT L. KNIGHT
Ecologist

Education

Ph.D., Systems Ecology, University of Florida

M.S.P.H., Environmental Chemistry and Biology, University of
North Carolina

B.A., Zoology, University of North Carolina

Experience

Dr. Knight's responsibilities at CH2M HILL involve all aspects